



**BUREAU
VERITAS**

CONSUMER PRODUCTS SERVICES DIVISION

PREMIUM4YOU LTD
江门市晋升金属制品有限公司

Technical Report: (8509)196-0237

August 07, 2009

技术报告:

Date Received: July 22, 2009

Page 1 of 3

收板日:

PREMIUM4YOU LTD
NO 120, EMERALD PALAZZO
DONGHUA ROAD
JIANGMEN, GUANGDONG 529000
CHINA

江门市晋升金属制品有限公司
江门门东华路翡翠华府商业街 19 栋 120

Sample Description: METAL TROLLEY COIN, SHINY NICKEL

样品描述:

Manufacturer 制造工厂: N/A

Sample Size 样品数: 5

Buyer 买家: N/A

Style No(s) 型号: MS 10017

Country of Origin NO INFORMATION

PO No. 定单号: N/A

原产国:

Assortment No. N/A

分类号:

EXECUTIVE SUMMARY:

The sample(s) MEET the following requirement(s):

- The requirement of European Parliament and Council Directive 94/27/EC, Nickel Release Test.

BUREAU VERITAS HONG KONG LIMITED

Gary Kwok
Manager
Analytical Department

GK/ali



RESULTS:

TEST PROPERTY		TEST RESULTS		REQUIREMENTS
Color A	Color B	Color	Color	Color
White	Bronze			

Nickel Release Test – European Parliament and Council Directive 94/27/EC

Test Item	Trial	Surface Area (cm ²)	Volume of Test Solution (mL)	Result (µg/cm ² /week)		Limit (µg/cm ² /week)	Conclusion
				Nickel Release	Adjusted Analytical Figure		
A	1	9.56	10	< 0.05	< 0.05	0.5	PASS
	2	9.56	10	< 0.05	< 0.05		
B	1	9.56	10	< 0.05	< 0.05	0.5	PASS
	2	9.56	10	< 0.05	< 0.05		

Test Item A: Silver steel coin with white logo plate
 Test Item B: Silver steel coin with bronze logo plate

Note: cm² = square centimeters
 mL = milliliters
 µg/cm²/week = micrograms per one square centimetre per week
 “<” = less than

Method: EN 12472 : 2005 and EN 1811 : 1998



PREMIUM4YOU LTD
江门市晋升金属制品有限公司
Technical Report 技术报告: **(8509)196-0237**
August 07, 2009
Page 3 of 3

RESULTS:

